84 Final Assembly Parts

See Table 8-1 and Figure 8-1 for the Final Assembly parts.

Table 8-1. Final Assembly Parts

Item

Description

Ordering Code

1

Top case assembly Fluke 192B, 196B, 196C, 199B, 199C (without

4022 244 98391

LCD, without window/decal)

2

Display window/decal Fluke 192B

4022 240 12501

Display window/decal Fluke 196B

4022 240 12511

Display window/decal Fluke 196C

4022 240 12541

Display window/decal Fluke 199B

4022 240 12521

Display window/decal Fluke 199C

4022 240 12551

3 + 4

Keypad set (includes large & small keypad)

4022 243 09762

5

Keypad foil

4022 245 04962

6

Keypad support assembly

4022 244 98401

7

Display unit Color Fluke 196C, 199C

4022 244 93261

Display unit B/W Fluke 192B, 196B, 199B

4022 244 93271

The Display unit does not include the flat cable

Flat cable for display unit (both versions)

4022 303 40111

8

Display mounting frame assy

4022 244 98421

9

Input cover (including screws)

4022 244 98121

10

EJOT Pt screw

4022 244 92551

11

Main PCA unit for all models.

4022 244 98481

Unit is provided with sticker 190B/C (see note 1 below)

On delivery the Fluke 199C testsoftware is loaded!

Load appropriate software and type number, then

always calibrate the unit!

See Section 10.4 for more information.

12

Hang strap

4022 244 98321

13

Bottom case assembly (see note 2 below)

4022 244 98131

14

Combi-screw Torx M3x10 (screw + split spring)

4022 325 42101

15

Strap

4022 244 98191

16

Strap holder

4022 244 98201

17

Tilt stand (bail)

4022 244 98211

18

Combi-screw Torx M3x10 (screw + flat washer)

4022 244 91231

19

Bottom holster

4022 244 98221

20

Combi-screw Torx M3x10 (screw + flat washer)

4022 244 91231

21

Battery Pack (see note 3 below)

BP190

22

Spacer M2.5x3 for Fan

4022 244 94701

23

Fan Assy

4022 246 19631

24

Screw M2.5x12, countersunk Torx for Fan

Units with sticker 190C (4022 244 98411) will become obsolete. These units can be used for the Fluke196C and 199C only. They can be provided with the newest software version.

Note 2

Do not use the old version bottom case assembly of the Fluke 192-196199! See Figure 8-2 and Figure 8-3.

List of Replaceable Parts Q

8.4 Final Assembly Parts O

Ni MH

Note 3

The test tool contains a NiMH battery (item 21). Do not mix with the solid wastestream. Spent batteries should be disposed of by a qualified recycler or hazardous materials handler.

Ni MH

Rotary Valve Motor
Figure 8-1. Final Assembly Details

The raised border is open at the edge

The raised border is NOT open at the edge

6gray.bmp

Figure 8-2. New version bottom cover bot-cov-old-16gray.bmp

Figure 8-3. Old version bottom cover, NOT for 192B,196B-C,199B-C

6gray.bmp

Figure 8-2. New version bottom cover bot-cov-old-16gray.bmp

Figure 8-3. Old version bottom cover, NOT for 192B,196B-C,199B-C

Was this article helpful?

0 0
DIY Battery Repair

DIY Battery Repair

You can now recondition your old batteries at home and bring them back to 100 percent of their working condition. This guide will enable you to revive All NiCd batteries regardless of brand and battery volt. It will give you the required information on how to re-energize and revive your NiCd batteries through the RVD process, charging method and charging guidelines.

Get My Free Ebook


Post a comment